



ADITYA BIRLA GROUP

**UltraTech Cement Ltd.**  
 UNIT: 'ULTRATECH CONCRETE'  
 PLOT NO-631,663,664 ,NH-16, PAHALA MOUZA  
 DIST.: KHURDA,BHUBANESWAR, ODISHA - 752101



**CONCRETE COMPRESSIVE STRENGTH**

(As per I.S.:516)

<b>Date of Casting:</b>		<b>27-Feb-24</b>							
<b>CLIENT NAME</b>		<b>EAST BOOK</b>							
<b>Concrete Grade:</b>		<b>M025P4RC523</b>							
<b>Specimen type:</b>		<b>Specimen Size: 15cm x 15cm x 15cm</b>							
Sample No.	Specimen No.	Age in Days	Testing Date	Weight (Gms)	Density (Kg/m <sup>3</sup> )	Load at Failure (KN)	Compressive Strength (Mpa)	Avg Compressive Strength (Mpa/ N/mm <sup>2</sup> )	Remarks
S-569	1	28	26-Mar-24	8540	2530	846.2	37.61	35.38	SITE CUBE
	2	28	26-Mar-24	8510	2521	773.9	34.40		
	3	28	26-Mar-24	8630	2557	767.9	34.13		
S-569	4	28	26-Mar-24	8490	2516	752.5	33.44	35.16	SITE CUBE
	5	28	26-Mar-24	8720	2584	873.5	38.82		
	6	28	26-Mar-24	8570	2539	747.1	33.20		

Remarks :

**Ultra Tech Cement Ltd.**  
 Unit of : Ultra Tech Concrete  
 Bhubaneswar, Odisha  
*Tanushree*

**Quality Control Sign.**

TANUSHREE DAS  
 TESTED BY

WITNESS BY  
 NAME: *Seethan Singh*  
 DESIGNATION:-  
 CONTACT NO:-